Chain Saw

MODEL 1-82

ILLUSTRATED PARTS LIST

The following pages contain an illus-
trated parts list for the Model 1-82
Chain Saw. Due to small differences
between saws, it is important that the
Serial Number of your saw be included
whenever spare parts are ordered.
This will assure receiving the proper
parts from your dealer.

Figure 1,
Figure 2.
Figure 3.
Figure 4,
Figure 5.
Figure 6.
Figure 17,

Figure 8.
Figure 9,

MARCH 1961

Page

Engine Exploded View - General ...... 2
Fuel System Components ............. 4
Starter and Clutch Assembly ......... 6
Transmission Assembly ............. 8
Powerhead Assembly ................ 10
Carburetor Assembly ............... 12
Lockplate Adjusting Assembly, Bar

.......................... 14
Plunge Bow Saw Assembly ........... 16
Handle and Control Assembly ........ 18

McCHILLIL.OCH CORPORATION

810l West Century Boulevard, IL.os Angeles 45, California

#57810



MODEL

1-82

-
n

Na

Figure 1. Engine Exploded View - General

ts7a10
181D



FIGURE 1 ENGINE EXPLODED VIEW—GENERAL

Index Part

No. Number Nomenclature
1 102763 Serew'=Pan hdd0-24 x 3410 1g oiviciiivaib s o iamaiinsords st 2
2 100239 Mubi- HeX L0-247 oo i e miintas o s aimis s e asae v s ey et i et aLh 2
3 103923 Clamp o et e A TSROSO S kb v R e S s e D e e 2
4 102125 Screw .~ Hex hd 1/4-20 £ 1-3/4 1. 1@ coviivicanninnonvons vstitalenas s 2
5 101143 LT L s v s e sbMORRE Exboe i e S CH R S e SR e Ml 2
6 51660 AN e1ha b DS N MR ol S et o o e o WL o e A il s e s e e, e 1
7 51661 ISRt 0T e e T L i e S e e el e e e e s e 1
8 55678 Frame- and Grip ABSY . iuio i it siain et vt et s v S atariat s i a i te e e rac 1
9 104393 Screw - Pan hd 10-24 X 3/8 N, 18 oovrteennrreeneronanronsssarsanss 4
10 101191 Nt ey A0 A o e e S R s e e s e e A aa ety 8
11 55606 A v o1 E) 1T el 21 e Tl Lo D o N R e e 2
12 55638 B A e A e e e A S T Y e 1
13 102761 Sorew - Hex hd 10-24 X T/8 i I8 wuiioninsi e e sion s vsissails 2
14 102189 BT e e R R e 2
15 102067 Nut = Hexs10-24 i s s e a i e v 2
16 102121 Screw — Hex hd:1/4-20 %77 /8 I, 1B oivi i irnniive siarstarersioisiaistars sistolsta s oo blals 2
17 100005 A iR ARl e Ao s o RS R B S e e A et e mE N 2
18 102500 Screw — Panhd 10-24 x 1/2:4n. ke i i sntalaniiesni siaes 1
19 104477 Serew -~ -Bind-hdi10=-24 X 1/200. 18 viivniinseie saniod s iasois o s 2
20 55941 )6 T i) & RE G B ci S d U S il oot s S e e B Rl e Ao e LA i e 1
21 57872 Brace - Handle . icvinn v sais sl e rsdsmans s el 1
22 Handle and Control Assy (See figure 9) .....ovvvreenrnenernsnennnens 1
23 51351 B reW = BNe e Al e s e e 1
24 100005 Wagher —Plain T4 A0l ool iviiins v vviovsm s gvas sty deae s 2
25 103741 T T L e et o e e S 1 o MR M I et & N (0 1
26 55885 D= B O N B e e e e e e e G et 1
27 55419A Shroud Assy - Cylinder and muffler ......viviiinnrnnnrnnrensernnens 1
28 Fuel System Components (See figure 2) .....vovrvervrnnenrnnennnnnns 1
29 58330 Gasket:=/Bottomifuel tank — il seaeismpaomonemen e me e i S 2
30 57771 g gT L b e 1
31 104503 Screw - Fil hd 10-24 X 1=1/4 in, 1g . vveivennurarnninsnnensnssosnnses 3
32 101191 Mute= Hex il 0= 2458600 cpnyn e Sn s e muie e dgmuis i i 2
33 104397 Serew ~-Pan hdil0-24'x T/BANGIE i ieinn v e ir skt iy 1
34 102067 T s o ed [ ot Sl fer st ol r i gL i S EL U s i [ 4 (1 1
35 57733 Housing - Fan: oo sovmrms s e e s s s 1
36 55615 Guardis. FlyWheel: 000, 00 o o e s od st e bratera s oo Tate 1
55838A A B e R e siry is el it D 1
37 55998 : Screw = 10-24 x 5/8 in. 1g (SEMS) .+ vitviniinenereeesrnsnenenens 3
38 55820A . AR TR OV DR Bl e B e R e e N s e e 1
39 55828 P Bottom Assy = MUSEler i e et i v e e iwie e e s ia e e 1
40 36093 Gasket - MUSELOT ..., dlimiin vuniiv i nia drertaie s s e e s S T e 1
41 55213 T T8 LB TSTR) T g beasise s i e e e e b ey R 1
42 Starter and Clutch Assy (See figure 3) .....cvviiiriennnrnvenennnnees 1
43 Lockplate Adjusting Assy, Bar and Chain (See figure 7) .............. 1
44 102762 Serew - Hex'hd 10-24x 1/ 200, 0@ i viiioi ot it ils biaibia nmeiains o e e et 2
45 101194 Washer « TOCK: . v iivaiivi s s atateia o st S0s s S e e P e e e 2
46 51664A S gh 1 B T T B e T p e e e e L A B S S e S i e b R e 1
47 100882 Screw - Hex hd 1/4-20 X 3/4 AN, 18 cuviviivinnnnnnsneiionssiosonsns 1
48 100153 Washer - LocK «.ovvunvnn... A TR 0 R T R TR T 1
49 100882 Scerew = Hex -hdi1/4220 %8/ didn Im s ci s e e 1
50 100005 Washer — Plaln 1 /400 Voo es vvniisveisss i sdsh s van o 1
51 101143 Nuti=fHex i1/ 4D VERRITE 10w chincclidn 58 5 Somi el Savsiin o s eemabing i o 1
52 Transmission Assy (See figure 4) .....vuviiviirnrernrreneenenenens 1
53 101982 Serew = Hex KAl /420 % 1N, 1B oo e ainis ohsiss v solaatiis mvsissere s e e 4
54 51795A Brape —rGearcase-topPinn [ S it s et iees ieeme b e S nall S0 1
55 55537 Brace ~.Gearcase Dothomy: viiniivi v vt siceienis s s 1
56 51601C Coyerss Crankease ko o o i S L 1
57 51738B Gasket R o O T e e e S Nl A 1
58 Power Head Assy (See figure'd): wuicviiuumiaasisisssan sio i 1
59 57604 I PR el o] b L b B A S i M R S e N s Somt L bt e e T il 1
60 55T02A Instruction Rlatel, o el iR S e Soir s T 1

f57810

151D



MODEL

1-82

—

Figure 2. Fuel System Components

ST O]

157810



)
AY

FIGURE 2 FUEL SYSTEM COMPONENTS 1-82
Index Part Units

No. Number Nomenclature Per Assy
55626 CoVeTr ASBY .~ AT CLEANET . L viitiias iveiivars sraieie atoins whelabasi e e Wintn i i aaaial e 1
1 55622 Screw - Special air Cleaner .....vecsosasranenms s visasenses ssnes 1
2 103741 Bpeednut i v e T R S TE T 1
3 COVET - ALY CLEANCY . uviviivivicvnsioniis e (Order Assy #55626) 1
4 55498 e L S R T L TS o b e S Tl S e e b b e b ey e i e el 1
5 55659 Grill - Alr cleaner COVEY i iimsasih dinaisivanils s sy 1
6 104396 Serew - Pan hd10-24 X B/4 A0, 1B wiivn srvniois i smiaisrs vae s e atasa b 1
7 55634 ANCROY ABSY — AT CIRANET . vviviorvryiniiinieie siainivivininieiwiniain i inie s win ste mintu nin mini 1
8 5585TA Hoge: = Buel line; .. . e aesle rareininiomiiscesisin aiommislere sinivia aalsiasielsleieialeisieiais 1
9 55958 Arm AsSSembly — GOVETINOL  iiuisivesiios eus e aiaia e iaeliive s sl 1
10 556966 SPTINE.  oiciiis e v aisinreiuss Sonta rbla e ia ki a0 1w i in (nlednlatain ein s7atn nia wiein o nsols ainzesely 1
11 55964 ever Agse Iy o L A aTatar v le s e a e wa e v oTbe fa aa [aaa i sovTa ot 1
12 104154 Screw: - 'Set 882 1/4 Ini 1g i iiiniivininie svaeaiianisets s arales 1
13 Tillotson Carburetor Assy (See figure 6) ....cvvvveeneeeenrnnnnacnanss 1
14 104396 Screw = Pan hd:10=-24"%:-3/4 10, 187 v svmis sane s sei s 14
15 55627 Gasket = FUEL tanK | . vl o vatarstat aie s iaoste ols i aia e tuiaiataretwtn aie inin ale 1
16 57485 R U O v e e R T T DD I O S A OO e S AN S S E il
17 55934 Cap - Fuel 288y ...cvivnrvvinnninanssvananin R RO T 1
18 101348 SOVIRING = FUBLCAD e ars sveieioints o sieie vis s iute s it aioainta it araiae &/ 800 4 1ewiny o:s 1
19 55588 o] Yok DT 1 LR e S R e AT e e S e Al By AT S T R 1
20 55436 Spring - Wick retalning ... iioiiivii i v i eda v vaniivesiaee 1
21 55404 Elamp = Puel Wick: aliiciaiie vardviivuieiniineiasiissie st sinin s aiainin on e 1
22 55405 b {3 R T 1 T £ 1) Lo R P e e s e O S e P T 1
23 577172 Screw - Fuel tank mounting ......iciivivivesvenninsnariosavasssnces 4
24 103744 Washer = Se AN . i st iatas winiat viniaie leiainiaie atninin n u ninie ninis i aininiuie 2
25 55636 Washer:= Insulating i e viseais sy sl b veaain v 4
26 55865 Washer - Sealing BunNa v vvevaniumsme e s ma s v visesissse s eaisaiae 2
27 100002 WO RS S ) e (UM it et i e A e sty Bl D ol R e e 2
28 103740 Screw:= Hex hd 8-32:x'T/B.inilg  wiiuuiianemas v e s snvn s s is 2
29 51480 LOCKPIALE opoidivis o ciminanenm i v s e s s e e e i ot el e e e e 1
30 57658 L b o e T o B e s e e e e e et e e 1
31 57654 Deflector:= Fuel (o e vl s e i vh e i e i 1
32 51809A Nalve. ~-Reell. v bt sty i seshabaion s e b amcetsiase stsrsie vialeros 1
33 57656 12 P 1R 1T+ o B R R el B e A O e VI ST G O P e i) 1
34 58328 GaSKEl i e R R R S R R S A R s e e 2
35 102941 Scréw=tHex 10224 -1/ 0 0 E 0 Ll e e s 3
36 102189 N Ed e (o o e e e R e e e P T e P PO R 3
37 55636 Washer -~ INSWIATING « oviviciiin v vie v s bida e atse et e i as s 2
38 55907 e N E P B VTR oo A T B 101 o i s et e e S i ot e fa By ey AR e At it 1
39 55647 Retainer - Pushrod eosiisaiciiiiiseivaiina s avimsaiersiovevaviva 1
40 51394 Felt = RN O s o e D e T e e T s e s T e e 1
55805B Bottom Asay — e L o e e eraas dinintarslarsloce s T=Tais e olaahals 18 5 shurndmnr 1
41 104504 . RIVOt i v e i s e R R e e e S e e Te e 1
42 101871 W] R o B b Ve e S Ry e e st e e e e s R 1
43 51396A Cover Assy - Adjustmient hole ............... RS N e 1
44 104310 PiIn = Cotter i s i e s i e e e e e e s e e e e e e e Al T 1
45 51561 B30 vl 13 (1R A e s R e i ot e e e e e i e 2
46 103708 BB i e e e R il e e e AT e e e e 1
47 Fuel Tank - Bottom ,.... (Order Fuel Tank Bottom Assy #55805B) 1

¥
" 5



MODEL

1-82

Figure 3. Starter and Clutch Assembly

1D

57810



——

MODEL

1-82
FIGURE 3 STARTER AND CLUTCH ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
1 102212 Serew = FiLhd 10=24 X A= 3/ in B . i imeietinie bin elaieisit ctisie ioimbieseiainiuioaas iare 2
2 102135 Screw - Filihd 10-24% 2 4n: g oo i ininini s 2
3 100240 WAShEr - TIOCK . Goiaaii ii i ool ionse e o olbisiont e sivaie i atata et atesed wiasel e ate | nracatare 4
4 55129C R R el o T T e e e e bt G e S LSt R e 4 e e b o e s 1
5 103840 e Serew: —rFIlhd 0524 3= 17240 g rbrdim s e 1
6 102135 : Screw.~ Filthd 10=24 x 2 In.1g . vvividin i iivvm e ajmaiimet vt 1
7 100240 . VTl s D 6(eTe (i e S S Rt e B Sl i S e et e by e 2
8 55024B : Cover —~ Blarter i oo i il sl s e s s (als eie i 1
9 51138 i Pulley —Starter TOPe i i vaivsiouiiieiee s siers: s o esere staielsiate ife aretars 1
10 103536 . Bearing Bt U ey . L e eialain eiahe niass alataateie ate o sheia oteseiatnle 1
11 57232 5 Plate ~ Starter handle’ i seivivaiadaivawiiniisines seves e i 1
12 57231 . CupiEsta vt e R e i o L R e e e e e e e ot e ety 1
13 57230 . Handle =~ Btarten . o s i Sl e ik ek At s A s el s e e e lh e e A e s e ey 1
14 28716 s ROpe = SEArter (Loinarcsnhiiiidevinm i e s e lale S e s et 1
15 101136 - 134 300 o e i e e R e T e 1
16 103047 : D oy e o I o e P e A L S e ey e P PR e I e P RS U 1
17 104457 : Washer o ooyt s i s e e e e e e 1
18 55871 . D= Bt anter W ol il S siais it el aberalstoia tn m atee bui nie i sTacn ful et s fateluinte 1
19 51665 : oo e Bl S A= N T R P G RIS e I A v oy PRy el s s 1
20 55110 . Shaft = Btarter i i e s e e e s s e e e e 1
51649B . Baga ABSY — LA tar . i i tesie st siaaress st o mnte e S e e 1
21 55591 . ; Bearing = St e DS e o o s T b e A A A ek 1
22 . . Base - Starter ............ (Order Starter Base Assy #51649B) 1
23 104439 > It e A e e B PN R R e A e S 1
24 55983 Gasket = Btarter base i i vt o R e s R T 1
25 103746 Nut — Flexlon 878224 010000 Dl iine cbiavvies i disiinvisss s en syl sidiss o 1
26 104349 B e i e e e e e R L S S L e et e e R 1
27 103879 Key = Waoodrufl o v oo s i s i e e e e e e e 1
28 *51646C Ring - Disc retaining .0630 oversize As Req
51646D Ring - Disc retaining .0710 oversize As Req
51646E Ring - Disc retaining .0800 oversize As Req
51646F Ring - Disc retaining .0900 oversize As Req
51646G Ring - Disc retaining .1060 oversize As Req
51646H Ring - Disc retaining .1180 oversize As Req
29 51645A 1B} Lleileds ] 2 D el a Lo i S e el R S R o i e B T e R e 1
30 55716C I G A Sy e e s e st O T S e e e R 1
31 51644 " SPring = SHoe FELAIMITIE & ovaiaesine oinnnisaisaieisivine o e emiesnse s s 1
32 55523B 3 Shoe ~Clutch (Set of four) s i s s s eesa i e hiaalsin s 1
33 28766 : SpEing = B AW L e e e e e e e 1
34 556717 . 35403 dal vachi[a bl o) I TM U i Bl Sl e b e o B o R e L 1
35 28917 : : P i a e e s e e e e e e T e R e e 2
36 28765 A : PLAWLS Ja o atara aieate atasarerainia: steia e itbiy eirin bl thtats tot o ey at ot sbe A Taa a0 0 e 2
37 s T ROLOTABEY: o3 v oo (Order Rotor and Pawl Assy #55717) 1
38 51859 Cluteh!Drum-ASSY vvivns:vav o s s alasi el s sisaisielvs sars sieialera wlbinrs 1
39 51700 « B e e e e L L i e e e 1
FIGURE 4 TRANSMISSION ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
55927A Transmission Agsy (3.0 « LRAMO) 1wt ousumeimmmaaaavusasnsasseosseon 1
1 51631A . Bolt:= Bar i iveicorces o T R e R O B DD D OO e 2
2 103464 . Berew - 10=24 % 3/4 1n..1g (BEMS) s cvsvisinivaines sien itadlontin saiaisie 11
3 103947 ; Screw - 10-24 X 1in. Ig (SEMS) ..vvvvnrernnsocasessssssanncasses 3
4 101864 o Pl = PIpedl /165X 2 i s e e e s S 1
5 104218 BRI R s L Rl e At e e G I S S 1
6 55914 2 BT e U T DTV S e U R S o s b A o S B e mp il s i 1
7 55913 . Gasket- Cover ,......... e 1
8 102500 Loat Serew s Panthd 0= 24 ey 2 tinglere | Sl E N 6
9 101194 : Washer-= Tioek ol ivmnriiir st sl es sanah 6
10 55736 . Bover: - Sprocket i Shaft il iiid i ot et e ere e Sratate & s s e Tete o 1
457810

=10 T



MODEL
1-82

Figure 4, Transmission Assembly



MODEL

1-82
FIGURE 4 TRANSMISSION ASSEMBLY (CONT.)

Index Part Units
No: Number Nomenclature Per Assy
11 36138 q Retainer = Bearing i v s e e ihs s s e 1
12 51621 ’ Gasket - Shaft cover i ciivnslimmn anin s SunieivisvesinsivTesia’ 2
13 104298 y B EE ] e e g T LR LY 1
14 101039 . e O T e e e o e e s e e R e A P AR 2
15 55715 . T b e R e e e 2

55926 . Shaft Assy - Sprocket (3.0 - 1Ratio) vvvvvirunnrnnrnnrnnncaanns 1

16 55953 , - Key -Sprocket shaft ........coviviririnininecvicniaaninie, 1
17 55925 ; .  Gear - Sprocket drive (3.0 - 1 Ratio)......convveresusnnanns 1
18 104451 . . RUANE = SUAD o eoesvianininoissoaiesansesnenossbsoeassssssasessesss 1
19 57489 ' 4 Shaft — SprocKet v .. iiviviiiivaivibasansaaeiaseeseseissi 1
20 103280 . . Bcrew - Hex hd 1/4-28 . 5/B iN. I8 «.vevronsnnsoncanssassnsnanns 1
21 100004 ciWashers=il/dsplain: s i s e e e e e e v 1
22 103976 . Screw-Hexhd 1/4-28 x 7/16 in. 1Z v.vvvuvrrrnnrrrnnnrennnnonss 1
23 104351 . ST R A e R e e b S P I Al S S P P 1
24 55539 i Lockplate = Tdler:yOKe: . ivivicovvisioniesabnaiasssinssamasvsissls 1
25 100640 - Mk = HeX 1/4508 Jiv i v os s e s sae oin s islats s o siarataie s st n ois ainte 2
26 55928A . Idler Gear and Yoke Assy (3.0 - 1Ratio) ...evvvvvrennnnennnnnn. 1
27 51755 i Plug:=Oilerivalve ois i siin iy ey s hiiiiie s v e e 2
28 51944 . O T P T s e s e el aaTe i e e e R W e e 1
29 100549 o eI EE A R TS e ainnd a e e mer L et e e SullEge e 2 1
30 57721 . Body= O e e s e s R T e i 1
31 19236 i SPLINE = OILEYY o i liveivare araies e st inia aonibrania e dteteia amivie i A nlalole e 1
32 101056 . ) ri e e el et e et B s AA st e et Ao AL e e S 1
33 36126 3 PAStOn DI er s e s e e e e e e e et e e e AT 1
bt Welght ABSY = Ol DRI av e ivuiein satein s nieianassinmeisenineiisizieses 1

34 51506 3 s L T o A R A e e T P e S A B e e oD 1
35 51509 : v O WelEhE con e T e e e e e e e e g e e e e e 1
36 28007 , 3 [T e T e S e A A e e SO e o e e O S P 1
37 57234 : Plate:= Oilieap i ciiinia i sdceai et iasesincaenins 1
38 57129 v Eap =B er i G i p s e e e B e e 1
39 101148 gz SLTRE U et i o e I e LM S (s M R e L S 1
55879A o GeArCasRASSY v e e e e e e e e e T 1

40 18556A Tl Refainer ~ Nub i dimadeo bt e s cateaee v 2
41 101143 . 5 1 {6k 5D g [ BT e G S S S IO e OUE S mm i SARL IO I 2
42 51982 F . Valve Assy - Check ...... e e e e R e e e 1
43 100993 . . PN ="DOWEL 2 liciiiiimientoarineinniecesnsssisseias e s ais niassms aieiece e i 1
44 100010 = . Pin - Cotter ...... e A e T e e e e i e e e AT 2
45 GBRATCABE  ivvivnaiivissia iy o s eesiaiaiin (Order Gearcase Assy) 1
46 *36020B Sprocket o5 1 ki AR Vet e R e s ColE ot o it e iy e e 1
*36644A Sprocket - 7 tooth 1/2 in. pitch (Alternate) ..........vvvvervievennnas 1
**36790A Sprocket - 6 tooth 9/16 in. pitch (Alternate)......c.cvvvuiverevrnnnennsn 1
**36791A Sprocket - 7 tooth 9/16 in. pitch (Alternate).......c.covevveenenannn. 1

47 57719 Qiled rod (Item 3, fgure 9) v iidvmve ivinviioesrvrs s aie s i s v s 1
48 55449A TN R Y e s et R P e ey i e R 9 e DO B e e 1
49 102128 Screw - Hex hd 1/4-20 x 1-1/4 in. 1g ............................... 3
50 36306 LockDIate | .o v e i v e e s i e e e e e e e e e e e e 3
51 100005 Washer - Plain 1/4 ............................................... 3
52 104535 ORI imdiaa s el s e s 1
53 100882 Screw’- Hex hd 1/4=20 % /4 in. 1g o it iicesicontotsonsinnisin 2
54 51654 S I A e i U o e S it R i e I s e e e 1
55 102415 Screw .~ Pan hd 10=24"% 3/8 0N. 18 . vieivsscorsisiatoiosin sisinle sis i aiate sls s staila’s 2
56 101194 LoCRwashe T e e e e e e 2
57 51634B &I s b B v ooy Wl i P e P s e L I Y p P i oyt iy e 1
58 51632B Protector =B EaTCABE | o uivsia s tiacesioieieisiaio siaisiniaieiaieis eiiete sle un nsn olais nia stnivis 2
59 101179 Nuto=HeX 7/18=20" torr sounlioini, oo s it e e e fe ey 1
60 100593 WABHET —T/T0L. i oun vsiv e s ote  SaTe e 1019 e e ss s S a T aTe R 1
61 51627 ] BA S Ao By R L [ (Tl Al ilarll iy AT e s e e e e b S 1
62 36019A Shroud: = Sprocleetil e e e e 1
63 55953 REY = WoOATUEE viitiiiciaie i careiosieietiaivisiassisiots siote e s ais e ate totole s5e o et s s ieless iste 1
64 55737 ool el ey Do o ol L s B e o e g el s Pt i S 0 e ey 1

*Use only with 1/2inch pitch cHain.
**Use only with 9/16 inch pitch chain.
Note: Optional 3.6 - 1 Ratio Gear Set Kit, P/N 55932, is available.

157810

-4 9



10

Figure 5. Powerhead Assembly

rrrrrr

0



MODEL

FIGURE 5 POWERHEAD ASSEMBLY 1-82
L Index Part Units

{(' No. Number Nomenclature Per Assy
1 101965 Serew: = il hd d0-24 xcaly Brintdp thC s e S e e R 2
2 100003 Washer: ... o onivatineslimnaindhimn s Lo L e 2
3 51253 Betalner <iColll . i il it i b oo o e b e e 2
4 51251 Tiamination Assy =G ol ivalemn s A e e e e 1
55949 Coiland Terminal ‘AABEY. oo i vt s e s e e 1
5 101883 - Wire Assy < GROUNG il i v s it s s i aiehatdre s e e Tav 1
6 52547 . WP e A S ST~ B par ko] g e 1
T 55060 : A BODE - B R I s e e S v e ieie aiaiate 1
8 55061 oo Connector - Spark plug ..l s iy v v s s deda e 1
9 55617 5 Nipplesso B naric. ol e e o r el b IR L ) 1
10 o =CollLARsy L i i (Order Coil and Terminal Assy 55949) 1
11 BlapesiSparkeld o aena e e o e S T N AT s 1
12 101179 Nubi=Hex 1416 vnsloailatae o bag oot e e S i e 1
13 101270 Washer - Special ..... P e e e P R T e A T 1
14 57825 VAT N T e s i e el TN e e e R o e b et e e 1
15 103879 el O ol Te a WEY i & sy e e P S e s e e S e e g 1
16 102763 SBcrew ~ Hex hd 10-24 x 3/4.4n. IF cviamivnisseie s aass svess s s 2
17 36388 1S4 PR TN ROTi o e et i e M g L S i L e 1
18 57815 Strap:=-8eal s e e e 1
19 50664 Seal .~ Breaker boX Arain: ji«iveeesos seimsi-sriveiessesess v dalsna s s 1
20 104230 e B I e e e L e L R e 2
21 102763 Serew = Hexihd 10224 %3 /doins Ig it o s e e 4
22 55977 Clip = Breaker BOX COVET "L o vivseiemoet ea s osmeins s vivaves 2
23 55766B BY G e 3 ST e i e S e e e A e e e P T DT U A L Ut e 1
24 54184 Wipel = Fell i it e e e e 1
25 104570 Berew = B30l Ain 1o (SEME) s o L i i e 1
26 57829 Clamp =~ e O W e o R o T e ek 0 o sremeimie o mie o e b aate 1
27 104555 Screw - Fil hd 8-32 X 1/2 in. 18 (SEMS) tvtviinimnnrernnnanaeeonnnnss 1
C 28 100080 Washer = PIain No. B Lo ulig i vui v slemmmeias stense siarstsisiesbosrsicssincitaritols biare 1
29 100955 NOb s HeX B a2 e s e e S Ll DLt = e R g T 2
30 50074 CONABNBEY vt disiian i s s sl 1
31 103748 “Screw = Hexihd 88 24 /2N TR . e cie i e sy e o s il T B 1
32 57766 Wire Assy = PrImary o s v e s s e s s e e 1
33 55782 INSUIALOY: Ll ha b el ries v s e steiss e s ea i S et g s0as 1
34 57769 Insulator TN O B BW L e o s o e v eer s s ore il m e b a o s S A pr e 1
35 57770 Insulator —-Breaker Spring. .ccvoviivisini i i i v it se s 1
36 104553 ' Lockwasher = NO.B Lo vuuivimniasinienaniasis s sias s ssismisi e cae 1
37 104551 o T e T e R P i e r R St s s B 1
38 100414 Screw’= FIIhd 8-32 X 1/2/i0. T, wviiiinmsa s snnies saisvsmne e st 1
39 100057 17 Tu) UL N T 0 ot S v v i cre e s s s A R L el 1
40 55TT8A Washer - Special . oo s e e s e I s TR R e 1
41 103061 e oS s I e E R ) [ e e S S ol T R i S 1
42 57767 Lokt plate o e e e e e e s e o toTa e n o b s eia atalaTa lntaratals 1
43 57765 Breaker-ABBY Llisiceiasaiien v e e e s e e s il
44 101563 Screw - Socket hd 10-24 X 1-1/4 0. 1Z +evunerennenneernnncnsnnennas 6
45 24236 Y P R e e ors P s R S P e s e i A R 6
46 101326 Nut =« HeX 10-24 i st o visn e vivies v e s s e e 1
47 280563 Rotainer e NULE e aiaie tialuia alnie e aiaieiois aiulaininiasetntute nie ntnisiaTelbse sis Ta e koald 1
48 55012B Gaskel ouuisbuainv i e O O oD DA 1
49 55355B Head = CYUNAET . o s i aie it oo wusicass o svase oo a8 srate s a e el 5 Ve erelasars e 1
50 57198 LSSl TV S e O D i R e s e e et i e 1
51 51209 WaSHEr = ThIUSE oivn viansing, dashi s s ey e e s s e e e 2
48695 Piston Assy (Also see Oversize Assy - Page 19) vvevrirnnnnnecncnnnn. 1
52 48691 SR Ty (LT R DA T ) 1 BN N PR e el e e i g e e o et o 1
53 101206 . Bearing - Needle! ii.a oo seaierm e s s aloarsiame s 1
54 104378 .  Bearing - Needle (Closed end) +..oveveeeeneneancanncnnsennnnnes 1
55 = PIStonanan e Dl v s e (Order Piston Assy #48695) 1
56 55009 Connecting ROd ABEY . v o win sidlai s siessiaiste s s aiiars e ls i e Ts ot e a s 1
_ 57 101356 ¢ Screw - Socket hd 10-32 X 5/8 N, 1g .....cecnsneencncssenenssse D
(, 58 102742 4 Roller - hLeedle .............................................. 24
57827 Crankcase CoVer gy S e e R 1
59 101326 . Nut = ex U= L s e S S e 1

farenn

341 (D 11



MODEL

1-82

Figure 6. Carburetor Assembly

12



MODEL

FIGURE 5 POWERHEAD ASSEMBLY (CONT,) 1-82

Index Part Units
No. Number Nomenclature Per Assy
60 57870 ; Seal = Of 1l T I e e A e T 70 T At e ey 5 1
‘61 57784 : Seal =il weroin s S i Al e s e S e 1
62 Cover - Crankcase ..............0cuu..... (Order Assy #57827) 1
63 104523 “0”ng 1
64 100824 Bearing - Ball ...... 1
65 104490 Bearing - Ball: i oo b s s s s s T e e e e s 1
66 57756 Crankshaft s s e R e 1
57894 Cylinder AssSy — Cranlease: @ i s tleisioisin aiaie s 3
67 101326 e Nt Hext10=24 tot o oo bl Seen e o 6
68 28053 5 Retainer e e Nu b e e e 2
69 101326 SNt = e X 0o 2 e e e s ATe o e T e e 2
70 18556A 5 Retainer - Nut ,......,.... TS TeTe e R e e e ee e e e evaE e A Te e s 6
71 101143 . Nut - Hex 1/4-20 ....... AT s Thiery S b s L S 6
72 57732 : Seali--0ils Lol enlaahin T T O A S AR R S 1
73 104255 - Retainer - Nut ........ A B e R o S Pt 2
74 57063 i 0 ER 11?3 L) S e S e T e b e A e e s 4
75 . Cylinder - Crankcase ...... teresseesse.s (Order Assy #57894) 1

FIGURE 6 TILLOTSON CARBURETOR ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
1 100882 Screw - Hex hd 1/4-20 x 3/4 in. 1g ...... DL b iyt e 2
2 103242 Nut - Hex 1/4-20, .. cuvivesines vt i AR 2
3 51161C Gasket - Carburetor ......... SialaTece vincatel VieCe s SNTe s e e e 1
51984B Carburetor Assy ........ e AR R EAA e b 1
4 100362 . Screw - Idle bracket retaanmg e s PV T 1
5 100252 . Washer-LockNo.8 ,............. 1
6 51706 : Bracket s ldler gorew i i e e e sl st b 1
7 103845 . Screw - Hex hd 8-32x5/81in, 1g ............ T N 1
8 51549 g Washer - Special ............... 1
9 51705 3 Spring - Idle speed regulating screw ........ S A s «feTa e 1
10 50797 . Screw - Fuel strainer cover ..... T R R RSy . 1
11 50796 5 Cover - Fuel strainer ................. e e 1
12 50798 . Gasket - Fuel strainer COVeT ..........eeeveesvess P . 1
13 50795 : Element - Fuel filter ..........c000uu.. St A 1
14 51597 . Screw - Filhd 6-32x3/4in.1g ......... e s et 6
15 50670 . Body = Fuel puUmD .c..uinenseaisiees S e T ey e onrer 1
16 57574 . Diaphragm - Fuel pump ................ N T SO 1
17 51594 I Gasket - Fuel pump ......... ST e e Sehee 1
18 51592 . Cover - Main fuel diaphragm ......... i o e pr ¢ 1
19 51590 : Diaphragm - Main fuel ................. 1
20 51591 . Gasket - Main fuel diaphragm ......... Ve s ey e e e o 1
21 51702 i Needle - Adjustment, idle mixture ............... s(oTalacs jalute 1
22 51712 . Needle - Adjustment, main mixture ....... e SR e . 1
23 51703 S OR R R o T R L gt SR s ealy 2
24 51589 o Berew i~ Drain PG s deiiians S T T 1
25 51710 0 Pin = Inlet lever fUlerim i....coueiiieiseaniseis i 1
26 51709 e Lever - Inlet control ................ arereiateininty etttV aaTe 1
27 51711 . Spring - Inlet control lever .......... ChEa 1
28 51707A : Needle, Seat, and Gasket ASSY ..ivvviiineennnenennnnnnnns 1
29 51708 : . Gasket - Needle seat ......vvvevneennnnnesnnns vieresararainiere . 1
30 51721 . Screw - Choke shutter (SEMS) ............ e 1
31 51587 . Shutter - Choke ............ P o A :Hininia e taTe e S 1
32 51585 . Shaft Assy - Choke ........ T IO e T St T 1
33 55511 . Spring - Torsion (choke shutter return) ............ Sy : 1
34 51721 . Screw - Throttle shutter (SEMS) ........ R A 1
35 51720 n Shutters Throttle ............... i e BT 1
36 51719 . Screw - Throttle lever retaining .................. S : 1
37 100261 . Washer - Lock No. 4 ....... R T P eyl 1

3-61 (D) 13



MODEL

1-82

"SUPER PINTAIL" SERIES

TYPICAL McCULLOCH
CHAIN ASSEMBLY

Figure 7. Lockplate Adjusting Assembly,

Bar and Chain

457810

341 (D

14



MODEL

FIGURE 6 TILLOTSON CARBURETOR ASSEMBLY ( CONT.) 1-82
Index Part Units

No. Number Nomenclature Per Assy
' 38 57893 é Lever = Throttle Bhafl i, oismni s s s s e s s s s 1

39 51717 3 Screwr=Throttle shaft clipy. 0 o 1

40 100252 wcWasher =-LioeliNO B vl Gl ol a s L T 1

41 51716 3 Chp i Throttlelahatt 0IE 000 s Rl 1S e e o 1

42 556512 ¢ shaitiaAsgyXTThrottle s -mechpnel s Sl el en Pe i de ) 1

43 515888 . Carburetor Body Assy (FOT SEIVICE) ..vueevnrrrernnnnnrnenn.. 1

44 51715 ; : Bushingi=gThrottleiShaft S5y e s il Do ez s e 2

45 51682 : i Plug'= BodyicHannel up s i o s e R ]

46 51583 : . Plug - Body channel welch, 3/8 in. ...ovvevrvnnnnnrnrnnn.. 1

47 51584 + . Plug - Body channel welch, 1/4 00, vovevernnnnn .. 1

FIGURE 7 LOCKPLATE ADJUSTING ASSEMBLY, BAR AND CHAIN

Index Part Units
No Number Nomenclature Per Assy
1 103729 Mub o Hax B/0-24% 0 il e L et T s 2
2 100393 Washor, = 35 B jn R e SO0 Ol e L 2
3 52211D Liockplate AU g ABeY L e ro i o e o e 1
4 100640 ; Hut = Hex 17808 oo il vt st s it o o Aot e 1
5 102813 : Washer ~BPPINK .o ua i smvisbe s enson v e e s 1
6 102843 . Washer| foniiia st o o e e e B e T 2
7 103919 . Screw - Fil hd 1/4-28 x 2-1/2 in, I semanniaiinn el g gy 1
8 52207C 5 Nubi=Adjasting e o s e L e R TSR R 1
9 52206B ; hLiockplate s Sie it s o i S R e e 1
10 51403B Bap < 1200 o cvinnimn ot wsie it s ey s s e e s e LT ak
51405A Bar i tdnialiernate)if e ot SRS T i e 1
51407A Bar« 24 dn, (Alternate) . ivuinni: si o iievh s e et e o i 1
51409A BEri= a0 i talterns ta) TR memae SIS e L S 1
11 Typical McCulloch ‘“Super Pintail” Series Chain ASSY ............... 1
12 . Master Pin
13 s Shoulder Rivet
14 2 Master Link
15 . Side Link
16 . Cutter - L.H,
17 - Cutter - R.H,
18 . Center Link
&

f57810

3-8 (D 15



|

MODEL
1-82

16

Figure 8. Plunge Bow Saw Assembly

/57810

361 (@D



FIGURE 8 PLUNGE BOW SAW ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
55152 Plunge Bow Saw AsSY (1e8S track) ....vvurrnreennerosnsennneeennn, 1
1 *101143 . Nut e Hax L/ o o o e LSRR 1
2 *102128 ocrew ~ Hex hd 1/4-20% 1-1/4 5008 iviiinin s snis sn s 1
3 *51889 Guardi=Chatn (Bow gaw] =i wE il e s e e o i s 1
4 *51674 Plare - AdRiating . & becn o oho e o S e 1
5 *101143 Nut = Hex Myd-ani fo i o Lo G n e Il e e 2
6 *28256 Bpilte St e R S AR e R e e e R 2
7 *28259 BDACET: Lo i S e e e T A T e 2
8 *102130 Bolt - Hex hd 1/4-20 x 1-1/2 in. 1B visiin i miaieayis e e s 2
9 *101143 Nute- Hex-T/dsa0 ore ooty b s e e e 4
10 *100004 Washer — Plain: 17/4.dn. | vl e s 2 4
11 Track (available through dealers)
12 *51955 Bolt - Bpecial 1/4-20 5 dn il ot ooin. e 1
13 *101982 Bolt - Hexihd £7/4-20 x VinTip i b ve s alman o 8 s so e 3
*19502 Amciiary-HandleEAs ey EREr T Sl i e R SN e 1
14 *18207A Grip =yHandlefe: S omee ey L v e S e s 1
15 *19476 3 Aunxdliagry Handle ol e i S e e e e 1
16 101495 Pin=Cotter 0:09:in: diax 050N e Lol s i it e e 1
17 102022 NUti=-Castle bi16224 it i v s e e e e e 1
18 100007 Washer s PIain 5 /A8 an 005 B b e e i L 1
19 19708 Nubi=cAdjushne siEpubTwsie- S fp e istimi e aoil e il ey 1
20 24260 SPriNg = Phr S ERb e R e e e 1
21 102193 DCrew = AdjUSting: .. Ll st s e et 1
22 51672 BodyrAssy:co Tt s s e e SRR R0 e e 1
*Contained in loose parts package.
‘!'.*
= 17



MODEL

1-82
Figure 9, Handle and Control Assembly
FIGURE 9 HANDLE AND CONTROL ASSEMBLY
Index Part Units
No, Number Nomenclature Per Assy
57739 Handle and Control ASBemDLY. [\ . ol iasein mio i siostarsisssiersaias bistecainte b 1
1 55624A % Grip i H L e S S e e o e e e 1
2 104484 Screw = Set Bo82x 1/4 N 18 i cviim st orits S e o 5 1
3 57719 Dushrodssa e e e e o 0 N B =R S o P 1
4 55670 Grommet e i e i e e e e e e e e e e 2
5 55969A Button - Oiler control (Item 47, Figure 4) «.ovveviriiiinenenennn. 1
6 103061 Screw - Fil hd 8-32 x 3/8 in. 12 (SEMS) 4 v vvvereerrrnnrennnnnns 1
7 51492A Wire Assy ~ Primary i oo s aioiisn e s e v p s o 1
8 51279 Contaetas Switchimaer retealll T e IR e R R P s TR 1
9 51555 Insulator = Bwiteh o iy Tt e e L ale i s el e o il taie 1
10 51554A Detent SoSWITOR « i taisiciint s et e s e s e e e e e 2
11 57718 g =100 de) BTy A e] vt it el e e M B Lk B S S st i D 1
12 55873 Pushrod:— Throttle v s s et et i 1
13 104501 Retainer = TrigReT PIN. v oot ateroistnie siinn e iiisinsiainsiois et cie il s s tats 1
14 55674 ()l b TR R 6 Gl oyl Th ) B o R e SRR o b e e o 1
15 50507 Pin- Priggar’ Ve sate e mmn i s e s e e b 1
16 55616 e o e U LS 1
17 51344A shatt =Choke and:oller g T e Bl e 1
18 55675A Pushrod - Choke ....... T s e e s e b R e P e 1
19 55968A Bulttonk=Ht hoke contro ]l e N e e A it o s I 1
20 55986 Handle: iy n i s s e e e e e 1
o
s7m10
18 361 (1)



MODEL

TOOLS AND ACCESSORIES 1-82
Index Part Units
No. Number Nomenclature Per Asgy
*51445 Wrench and Screwdriver Combination
*57806 Owner’s Manual of Operating Instructions
*57810 Illustrated Parts List
*56625A Chain Maintenance Manual
14168A Wrench - Spark plug
18413A Gauge - Feeler
101259 Grinder - Chain
102094 Fixture - Chain grinding
102449 McCulloch Yellow Paint (12 oz spray bomb type)
102057 McCulloch Oil (1 quart)
102664 McCulloch Oil (12 oz can)
102448 File - Round 9/32 in. dia.
101453 File - Round 1/4 in. dia
103028 Stones - Grinding 9/32 in. dia
103029 Stones - Grinding 1/4 in. dia
56224A Chain Breaker - Rivet spinner
56250 Depth Gauge - .025 - ,040
56251 Depth Gauge - .045 - .060
*Indicates items furnished with each saw.
OVERSIZE PISTON ASSEMBLY
Index Part Units
No., Number Nomenclature Per Assy
48685 Piston Assembly - .020 oversize
48693 . «- Ring - Piston (set of 2) .020 oversize

157810

3-41(D 19



